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AT B g b FHR B PTIRAE B AR (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) @

E A (Sample Submitted By) : HEBB T ERMARRLSE (NAN YA PLASTICS CORPORATION)
i dh % #% (Sample Description) : PP SYNTHETIC PAPER (PPA-pk %)

B4t 'H & & (Sample description : PP JEA/BE ¥ (PP SHEET/FILM)

of the same material)

Wtk B #7 (Sample Receiving Date) : 2014/12/30

) 3XHA M) (Testing Period) : 2014/12/30 TO 2015/01/07

}‘ﬂ’]‘?}%\:%ﬂ’;(’rest Requested) : {&;}fgg‘}b‘ﬁ"j{v %%ROHS 2011/65/EU Annex II #E‘!/?\igfi-églv 85, K, SRS, %l?:%%”-y
,§§%H%2§@iﬂﬂ§&. (As specified by client, with reference to RoHS Directive
2011/65/EU Annex II to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs

contents in the submitted sample.)

B F % (Test Method) : FHATFT—H8 (Please refer to next pages).

B & K (Test Results) FHATFT—H8 (Please refer to next pages).

# 3 (Conclusion) : RIEF P PR, g, 85, R, SEHK, ZABX, SABRmOARERES
RoHS354~2002/95/EChY & 373542011/65/EUZ & K (Based on the performed tests on
submitted samples, the test result(s) of Cadmium, Lead, Mercury, Cr(VI), PBBs,
PBDEs comply with the limits as set by RoHS Directive 2011/65/EU Annex II;
recasting 2002/95/EC.)

SGS TAIWAN LTD:
Chemical Laboratory — Taipei
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AL K (Test Results)

) 32X 2/ 1 (PART NAME)No.1 : Ggé& k4 (VHITE SHEET)

AR E¥E A7 % ZARA| BE |
(Test Items) (Unit) (Method) AR AL (Result) ﬂiﬁi
(MDL) No.1 (Limit)
4% / Cadmium (Cd) mg/kg i%IEc 62321-5: 2013 &, VARJEAZA 2 n.d. 100
TR TS RBERA. / With
4% / Lead (Pb) mg/kg [reference to IEC 62321-5: 2013 and 2 n.d. 1000
performed by ICP-AES.
sk / Mercury (Hg) mg/kg é5§§IEC 62321-4: 2013 &, VARJEASS 2 n.d. 1000
TR TS RBERAL / With
reference to IEC 62321-4: 2013 and
performed by ICP-AES.
~184% / Hexavalent Chromium mg/kg éﬁﬁ?IEC 62321: 2008 7=, VAUV-VISHA]. 2 n.d. 1000
Cr(VI) / With reference to IEC 62321: 2008
and performed by UV-VIS.
3B XA / Sum of PBBs ng/kg - n.d. 1000
— AR/ Monobromobiphenyl mg/kg 5 n.d. -
Z&B3KX / Dibromobiphenyl mg/kg 5 n.d. -
ZJABEK / Tribromobiphenyl mg/kg 5 n.d. -
VIR / Tetrabromobiphenyl mg/kg |4 1EC 62321: 2008% 3%, RAMEBH/E 5 n.d. -
BRWER / Pentabromobiphenyl mg/kg |4 AxM] . / With reference to IEC 5 n.d. -
SSIBHE K/ Hexabromobiphenyl mg/kg |62321: 2008 and performed by GC/MS 5 n.d. -
LAHEK / Heptabromobiphenyl mg/kg 5 n.d. -
NRBER / Octabromobiphenyl mg/kg 5 n.d. -
JBHERK / Nonabromobiphenyl mg/kg 5 n.d. -
+inmK / Decabromobiphenyl mg/kg 5 n.d. -
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. . sk s Fkmn| &X HA
] B3 ey : =
(Test Items) (Unit) (Me thod) HEBAE | (Result) FR1&

- - - oo (MDL) No.1 (Limit)
3 %W Es@fo / Sum of PBDEs ng/kg . — 0
— B KB / Monobromodiphenyl ether mg/kg 5 0. N
AT EE / Dibromodiphenyl ether mg/kg 5 0. ~
EOY N Tribromodiphenyl ether mg/kg 5 0. ~
VYA O / Tetrabromodiphenyl ether| mg/kg %%IEC 62321: 200877 3%, VX?L#EIE’#)?/E 5 n.d. _
BAMEREX / Pentabromodiphenyl ether mg/kg 5354{%*4.;4;].] / With reference to IEC 5 0. N
NI REE / Hexabromodiphenyl ether mg/kg [62321: 2008 and performed by GC/MS. 5 n.d. _
BT R Heptabromodiphenyl ether | mg/kg 5 0. ~
NGB K EE / Octabromodiphenyl ether mg/kg 5 0.d. _
TR / Nonabromodiphenyl ether mg/kg 5 0.d. _
e, Decabromodiphenyl ether mg/kg 5 0.d. _

#3ix(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (**é‘;’fi’h)
3. MDL = Method Detection Limit (77 348845 RA4)
4. "-" = Not Regulated (B IRA&AE)
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554 (No. )

1) RBERTYRAZB A S LR 2B - (SSEERIR T &M ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®* test method excluded )
2) A AE : #7814 / Name of the person who made measurement: Climbgreat Yang
3) @A & F A 5k%H [ Name of the person in charge of measurement: Troy Chang

| W4 - S / Cutting - Preparation

v

| A : k% EE / Sample Measurement I

~MEs Cr

4% Pb ~ 43 Cd & Hg (Note™)

\ 4 A\ v
RAE T Bl Ak S0 09 M H M A8 RO BREAT 1L (Be T & A BR VBB BRI AR R ORI AL Aol F ki /Add
#7 <) I Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent

o — ;
| #% | Residue |

fio Bk B il 8T AT AL
| % | Solution |

e [ Heat to appropriate
temperature to extract
1) #J&akik /Alkali Fusion A A BB S [ Cool,
* 2)  B#ER /HClto dissolve filter digestate through filter
| smmowmRTRILMR /ICPAES | ;

i# % / Filtration

hfuEs iz /68 | Digestion Acid

s 4H | Sample Material

i, 4R, s, 78/
Steel, copper, aluminum, solder

Ik, AiEE, BE, AR, LAK/
Aqua regia, HNOs, HCI, HF, H,0,

e NG EHEE [Add
diphenyl-carbazide for
color development

¥ 3% | Glass

£, 4, de, ME |

Gold, platinum, palladium, ceramic
4% | Silver

¥ % | Plastic

H 4 | Others

A 85, 8RB | HNOg/HF 7
F sk /Aquaregia

VORI E-T R AER &
BB i i 72 540 nm #) R
W& | measure the
absorbance at 540 nm by
UV-VIS

Hik /| HNO;

BBk, ROK, AiEE, B8 /| H,SO,, Ha0z HNO3, HCI
Ao il E WA £ 2 A% M [ Added appropriate
reagent to total digestion

Note**: (1) 4t # k4 B4 Nk AL Ao 2 2 90~95°C £ Be. / For non-metallic material, add alkaline digestion reagent and heat
t0 90~95C.
(2) #H 2 BMAAAsLK » HothZ 3 IR, / For metallic material, add pure water and heat to boiling.
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3 AWK/ 5 W Xek #7442 8 / PBB/PBDE analytical FLOW CHART
B AlRXAE : 38,# / Name of the person who made measurement: Roman Wong
B XA F A 7R4#E [ Name of the person in charge of measurement: Troy Chang
R A2 A | First testing process ———
M 425 / Optional screen process sasmsnn:
FE3RAZ K | Confirmation process = » = «p
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Sample / # %

v

Sample pretreatment / 4% 77 & 52

Screen analysis / #1 # 247

v

Sample extraction # & 2 H/
Soxhlet method % X Z 3 x

|
v

Concentrate/Dilute Extracted solution
HEWR R IR

v

Filter /| % Ik iBiE

|
v

Analysis by GC/IMS | #1488 #74 &4k 547

T
v
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* BA VYA HEART > AATETERRR AL/ Rz, *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2014/C6382

*% 4R LE R (End of Report) **
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